
 

 
No. B 2425 

September 2021 

 

 

Long term trials with membrane bioreactor for 
enhanced wastewater treatment coupled with  
compact sludge treatment 
-pilot Henriksdal 2040, results from 2020 

Sofia Lovisa Andersson, Klara Westling, Sofia Andersson, Jesper Karlsson, Mayumi Narongin, 
Andrea Carranza Munoz, Niclas Bornold, Christian Baresel 

 In cooperation with      

  
  



Author: Sofia Lovisa Andersson, Klara Westling, Sofia Andersson, Jesper Karlsson, Mayumi Narongin, 
Andrea Carranza Munoz, Niclas Bornold, Christian Baresel 
Funded by: Stiftelsen IVL and Stockholm Vatten och Avfall 
Photographer: Sofia Lovisa Andersson 
Report number B 2425  
ISBN 978-91-7883-305-4 
Edition Only available as PDF for individual printing 
[...]
minskande HRT. Det var svårt att framkalla en krasch och rötningen fungerade fortfarande relativt bra efter 7 
veckor vid 4 dagars HRT och en OLR på >4 kg VS/m3, d. Eftersom det inte var tekniskt möjligt att sänka 
uppehållstiden i rötkammaren mer så tillsattes istället glycerol och matolja i ökande mängder för att på så sätt 
öka OLR. När rötkammaren till slut kraschade (indikerades av pH<6 och marginell gasproduktion) var OLR 
nästan 14 kg VS/m3, d.  

Ett likadant försök genomfördes sedan vid mesofila förhållanden. Vid starten i juni 2020 var HRT 10 dagar 
och OLR 1,5-2 kg VS/m3,d. Vid slutet av 2020 hade rötkammaren drivits vid HRT 4 dagar och OLR>3 kg 
VS/m3, d under några veckor utan att pH minskat eller den specifika metanproduktionen förändrats jämfört 
med värden vid normal drift. Efter tillsats av glycerol under 5 dagar kraschade reaktorn den 15 januari 2021 
vid ett OLR på 5,3 kg VS/m3, h. Trots att både termofil och mesofil rötning uppvisade stabil drift ner till 4 
dagar HRT, kunde den termofila processen klara en högre OLR innan kraschen samtidigt som den gav bättre 
resultat i form av nedbryningsgrad, metanproduktion mm vid låga HRT.  

Resursförbrukningen i piloten visade att optimering av fosforfällning och membranrengöring resulterade i 
betydligt lägre relativ förbrukning än designvärden för framtida Henriksdals reningsverk. Förbrukningen av 
extern kolkälla vad snarlik designvärdet trots lägre börvärdet för utgående nitrat i piloten. Luftningsbehovet å 
andra sidan var betydligt högre i piloten är i designen för framtida Henriksdal vilket troligtvis förklaras av 
utformningen av reaktorerna med relativt grunda tankar. 



 Report B 2425 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled with compact 
sludge treatment – -pilot Henriksdal 2040, results from 2020 

 
 

 

10 
 

 

Terminology 
AD Anaerobic Digestion 
Anoxic Process condition without dissolved oxygen, but available NO3 
Anoxic zone Non-aerated zone 
AOX  Adsorbable organic halogens (mg/L) 
ATEX Atmospheres Explosibles  
BOD7  Biochemical Oxygen Demand, 7 days (mg/L)  
BR1 to BR6  Biological reactor 1 to 6, sampling points 
COD  Chemical Oxygen Demand (mg/L)  
cTOC  collodial Total Organic Carbon (mg/L)  
DDMS Dewatered digested mixed sludge, sampling point 
DMS Digested mixed sludge, sampling point 
DO  Dissolved Oxygen (mg/L)  
DS Daily composite sample (flow proportional) 
EBPR Enhanced Biological Phosphorus Removal 
EFF  Effluent water, sampling point 
EOX  Extractable organic halogens (mg/L) 
Fe  Iron (mg/L)  
F/M ratio  Food to Mass, incoming substrate in relation to the amount of microorganisms  

(kg BOD7/kg SS, d)  
Flux  Flow rate per unit area (L/(m2·h)). Flux is a measurement of the load on the membranes 
Fouling  Clogging of the pores in the membranes, causing reduced flow rate through the membranes. 

In this report we use Fouling for both organic clogging and inorganic precipitation on 
membranes (sometimes referred to as scaling).   

GS Grab sample 
Hepta  Iron(II)sulfate heptahydrate  
H-dal Short for Henriksdal WWTP 
IN Influent wastewater, sampling point 
Mesophilic Temperature condition in anaerobic digester, in this project 37 °C 
MBR  Membrane BioReactor, bio reactor with membrane separation 
MLD Million litres per day 
MT1  Membrane tank 1 (of 2), sampling point  
MT2  Membrane tank 2 (of 2), sampling point  
MC  Maintenance cleaning  
MS Mixed sludge (PS+WAS), sampling point 
NIT Nitrification zone 
NH4-N  Ammonium nitrogen (mg/L)  
NO2-N  Nitrite nitrogen (mg/L)  
NO3-N  Nitrate nitrogen (mg/L)  
Org-N  Organically bound nitrogen (mg/L)  
PA Pre-aeration 
PE Population equivalent (defined as 70 g BOD7 per person and day) 
Permeability  Flux per TMP (L/(m2·h·bar)). Permeability is a measure of how well a specific flux permeates 

the membranes. The permeability gradually decreases with time due to fouling 
Permeate  The treated wastewater that has passed through the membranes 
PFAS Perfluorinated Alkylated Substances 
PIX  PIX 111, brand name of iron(III)chloride solution 
PO4-P  Phosphate phosphorus (mg/L)  



 Report B 2425 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled with compact 
sludge treatment – -pilot Henriksdal 2040, results from 2020 

 
 

 

11 
 

 

Pre-DN Pre-denitrification (Anoxic) 
Post-DN  Post-denitrification (Anoxic) 
PS  Primary sludge, sampling point  
PTW  Primary treated water, water after primary settler, sampling point 
RAS Return activated sludge, sampling point 
RAS-DeOx  Zone where return activated sludge (RAS) is led for reduction of DO concentration 
RC  Recovery cleaning  
RWD Reject water from sludge dewatering, sampling point 
RWT Reject water from sludge thickening, sampling point 
Scouring air  Constant air flow around the membranes to reduce fouling  
SED  Pre-sedimentation (Primary settler)   
SFA/SFA 2040  Stockholms Framtida Avloppsvattenrening år 2040 (name of reconstruction project)1 
SS  Suspended Solids (mg/L)  
SVOA Stockholm Vatten och Avfall 
Thermophilic Temperature condition in anaerobic digester, in this project 55 °C 
TOC  Total Organic Carbon (mg/L)  
TMP  Transmembrane pressure (mbar). The pressure difference between two sides of a membrane, 

shows how much force is needed to push water through a membrane 
TN  Total nitrogen (mg/L)  
TP  Total phosphorus (mg/L)  
TMS Thickened mixed sludge, sampling point 
TS  Total Solids (%)  
TSS  Total Suspended Solids (mg/L)  
TTF  Time To Filter (s)  
VS Volatile Solids (% of TS) 
VSS  Volatile Suspended Solids (mg/L)  
WAS Waste activated sludge, sampling point 
WS Weekly composite sample 
WWTP     Wastewater Treatment Plant 

  

 

1 www.stockholmvattenochavfall.se/en/sfa-start/ 



 Report B 2425 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled with compact 
sludge treatment – -pilot Henriksdal 2040, results from 2020 

 
 

 

12 
 

 

1 Introduction 
This report presents the results from year 2020 (project year 7), of the pilot scale trials with membrane 
biological treatment of municipal wastewater with Membrane BioReactor (MBR, operated since 2014) and 
associated sludge treatment (operated since 2018). The project is carried out in cooperation between IVL 
Swedish Environmental Research Institute and Stockholm Vatten och Avfall AB at the R&D facility 
Hammarby Sjöstadsverk, in Stockholm, Sweden. In the trials, an activated sludge process with a unique 
process configuration is combined with membrane filtration to reach both a high degree of purification and 
operational stability. Project years 2014-2019 have been presented in separate reports earlier. 

In the initial chapters (2-3), the project background and the configuration of the pilot plant are described. An 
overview of the experimental plan is presented in chapter 4, followed by a method description in chapter 5. 
Finally, all results are presented and discussed in chapter 6. 

No major alterations to the configurations have been made in 2020, and thus chapter 2 and 3 are similar as in 
the previous report. However, the flowrates and load to the pilot for 2020 are summarized in section 3.3. Also, 
the method section is similar as described in the previous reports.  

2 Background 
Within the project Stockholm’s Framtida Avloppsrening (SFA, Stockholm’s future wastewater treatment), the 
Henriksdal wastewater treatment plant (WWTP) in Stockholm, Sweden, is being extended and rebuilt for 
increased capacity and enhanced treatment efficiency. The decision to extend and rebuild the plant is based on 
several factors such as; (i) SVOAs WWTP in Bromma (which is already over loaded with very limited space 
available for extension) will be decommissioned in 2025 to give space to new housing areas, and the 
wastewater will be led to the Henriksdal WWTP in a new 14 km long sewage tunnel, (ii) the population in the 
Stockholm region is increasing at a high rate, resulting in an increased influent load, and, (iii) the Swedish 
Environmental Court has decided to sharpen the effluent requirements on the WWTPs in the Stockholm 
region, which demands more efficient wastewater treatment processes.  

The new process configuration at the Henriksdal WWTP has been designed for a capacity of 1.6 million 
population equivalents (PE) which is about twice as much as today. The design maximum flow of the 
biological treatment is 10 m3/s which is equivalent to 850 MLD. In addition, the treatment process has been 
designed to reach low concentrations of organic matter and nutrients in the effluent (5 mg BOD7/L, 6 mg TN/L 
and 0.20 mg TP/L). The extension of the plant will include new primary treatment, new primary settlers and a 
new treatment step for thickening of primary and waste activated sludge. The reconstruction will include 
retrofitting of the existing conventional activated sludge (CAS) tanks with a unique MBR-process containing 
1.6 million m2 of membrane area. The first MBR-line, out of seven, will be taken into operation in 2021 and the 
retrofitting of all seven lines will take an additional 6-8 years. The sand filters, currently used as a final 
polishing step for phosphorus removal, will in the future be used for treatment of the flow bypassing the 
biology at high flows. In order to increase the capacity and quality of the sludge treatment, digestion of thick 
sludge (~6% TS) will be done at thermophilic conditions instead of mesophilic digestion of thin sludge (~3-
3.5% TS). Design data for the future Henriksdal WWTP can be found in Table 1, Table 2 and Table 3. 

The MBR technology is well-known internationally with long term experiences from both industrial and 
municipal wastewater treatment plants. In Italy and Germany, relatively large municipal WWTPs with MBR-
technology have been in operation for around 15 years (Brepols, 2010; Judd, 2020). In USA, China, Japan, 



 Report B 2425 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled with compact 
sludge treatment – -pilot Henriksdal 2040, results from 2020 

 
 

 

13 
 

 

South Korea, France, Great Britain and Spain, there are several large MBR-plants (50,000-80,000 PE) which 
have been in operation for 5-10 years (Judd and Judd Limited, 2017). The largest MBR-plant in operation 
today is Beihu WWTP in Hubei, China (commissioned in 2019), designed for an average inflow of 9.3 m3/s, 
which is significantly larger than the capacity of the future Henriksdal WWTP (design average 6.1 m3/s). 
Europe’s largest MBR in operation is currently Seine Aval in France (commissioned in 2016). The plant, with a 
design average inflow of 2.6 m3/s (www.thembrsite.com, 2021-01-05), is also the largest MBR installation using 
SUEZ's ZeeWeed ultrafiltration (UF) hollow-fiber membranes as used in this project.  

Challenges for the future MBR-process at the Henriksdal WWTP include: 

 High seasonal variations in wastewater temperature and inflow, affecting both the membrane 
performance and nitrogen removal. 

 To meet the low effluent requirements for phosphorus (0.20 mg TP/L and 27 tons TP/year) by means 
of pre- and simultaneous precipitation without affecting membrane performance.  

 To minimize resource consumption.  

There are MBR-plants in the USA, eg. Broad Run and King William County in Virginia, Ruidoso in New Mexico 
and Cauley Creek and Yellow River in Georgia, that reach very low effluent nutrient concentrations, 0.05-0.10 
mg TP/L and below 6 mg TN/L, without final polishing steps (Pellegrin et al., 2015). Phosphorus removal at 
these plants is achieved by a combination of enhanced biological phosphorus removal (EBPR) and 
precipitation using a trivalent metal ion (Al3+ or Fe3+). However, none of these treatment plants use ferrous 
(Fe2+), which is planned to be utilized at the Henriksdal WWTP, or have as low incoming water temperatures 
as the Henriksdal WWTP. 

Membrane filtration requires aeration and chemicals for maintenance and cleaning of the membranes. 
Standard protocols for air scouring and chemical cleaning of the membranes exist. However, each plant is 
unique, and the cleaning schedule can and should be optimized for the local conditions to save resources. 

The future doubled treatment capacity at Henriksdal WWTP will also affect the sludge treatment. The load on 
the digesters is expected to double but the digester volume was, at the time of the experiments, not planned to 
be expanded (during 2021 it was decided to construct one more digester, increasing the total volume with 
20%). Consequently, digestion must be performed with higher organic load and shorter hydraulic retention 
time. To manage this, not only the waste activated sludge but also the primary sludge will be thickened, and 
digestion will be performed at thermophilic conditions. There are several uncertainties regarding the sludge 
handling, including: function of thickening of fine particulate MBR-sludge, stability of the digestion process, 
biogas production potential, smell, pumping of thick sludge, and function of dewatering of thermophilic 
digested sludge. 

To increase the knowledge on membrane technology for wastewater treatment in Nordic conditions, SVOA 
and IVL decided in 2013 to conduct long-term pilot scale studies at the R&D facility Hammarby Sjöstadsverk, 
located on the premises of the Henriksdal WWTP. In 2017, the project team decided to supplement the MBR-
pilot with a sludge treatment line in order to study the future digestion process.  

 

 

http://www.thembrsite.com/


 Report B 2425 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled with compact 
sludge treatment – -pilot Henriksdal 2040, results from 2020 

 
 

 

14 
 

 

3 Description of the pilot plant 
The pilot plant is designed to be a small copy of the future Henriksdal WWTP plant, scale  
1: 6,700. The incoming wastewater is pumped from the Henriksdal inlet with a mean flow of around 3.2 m3/h. 
Primary treatment comprise of a fine screen (6 mm), pre-aeration, a primary settler and a fine sieve (2 mm). 
The biological treatment consists of pre- and post-denitrification followed by two parallel membrane tanks. 
The return activated sludge (RAS) passes a deoxygenation zone (RAS-Deox). The purpose of this zone is to 
lower the oxygen concentrations in the RAS stream not to disturb the pre-denitrification. The sludge treatment 
consists of mechanical thickening, anaerobic digestion, and mechanical dewatering. The pilot plant process 
set-up is shown in Figure 1. All equipment in the pilot has been linked to a control system and process control 
is highly automated.  

 
Figure 1. Flow scheme of the pilot WWTP.  

The reactor volumes of the pilot plant and the function of each reactor are specified in Table 1 together with a 
comparison to the future Henriksdal WWTP design. 

Table 1. Reactor volumes in the pilot WWTP compared to the future Henriksdal WWTP. 

Tank 
Pilot 
(m3) 

Future 
H-dal (m3) 

Scale factor 
H-dal/Pilot Specification  

Pre-treatment 
PA (sand trap)  0.7 2 460 - Pre-aeration. Dosing point 1 Fe2+.  
SED  3.3 30 000 9 200 Primary settler. Withdrawal of primary sludge.  
Membrane bioreactor (MBR) 
BR1  4.8 33 500 7 000 Anoxic conditions. Stirred. Pre-denitrification.  
BR2  4.8 33 500 7 000 Anoxic conditions. Stirred. Pre-denitrification.  
BR3  4.8 40 000 8 300 Flex. Stirred/(aerated). Pre-

denitrification/(nitrification). 
BR4  4.8 31 000 6 500 Aerated. Nitrification. Dosing point 2 Fe2+. 
BR5ox  1.5 10 000 6 700 Aerated. Nitrification.  
BR5Deox  3.3 15 000 4 500 Deox. Stirred.  
BR6  4.8 24 000 5 000 Anoxic conditions. Stirred. Post-denitrification. 

Dosing external carbon. Dosing point 3 Fe3+ or Al3+. 
MT1  1.45 9 750 6 700 Membrane tank. Aerated.  
MT2  1.45 9 750 6 700 Membrane tank. Aerated.  



 Report B 2425 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled with compact 
sludge treatment – -pilot Henriksdal 2040, results from 2020 

 
 

 

15 
 

 

Tank 
Pilot 
(m3) 

Future 
H-dal (m3) 

Scale factor 
H-dal/Pilot Specification  

RAS-Deox  2.7 18 000 6 700 Deoxygenation of the RAS. Stirred. Addition of reject 
water (RWD). Withdrawal of WAS (before addition 
of RWD).  

Summary MBR 
Total MBR 34.4  224 500  6 500  BR1-6, MT1-2, RAS-Deox 

Sludge treatment 
MS tank 0.4 1 060 2 650 Tank for PS + WAS before thickening. Stirred.  

Digester 5.9* 38 000 6 500 Anaerobic digestion volume. Stirred.  

DMS tank 0.2 9 000 45 000 Circulation mixing. Tank for digested mixed sludge 
before dewatering. 

*The volume is set by choosing the liquid level in the digester and can be increased or decreased. 

3.1 Process description water line 

3.1.1 Incoming wastewater 
Incoming wastewater to the pilot plant is pumped from the Danviken channel, one of five inlet tunnels to 
Henriksdal WWTP plant. The pilot influent contains a 10-20% higher concentration of organic matter 
(measured as BOD7) than the combined average inflow to the Henriksdal WWTP. It also has about 60% higher 
BOD7-concentration than the inlet to Bromma WWTP. The combined inlet from Henriksdal and Bromma will 
make up the future inlet to the Henriksdal WWTP, after reconstruction. The incoming flow rate to the pilot 
plant is proportional to the projected inflow to the Henriksdal WWTP year 2040. However, flow variations in 
the pilot inflow are proportional to the current actual inflow variations to Henriksdal WWTP, as the pilot 
inflow is controlled by a signal from flow meters in the full-scale plant.  

Since the influent to the pilot is set by a scaled down flow rate, and not a scaled down load, the resulting 
incoming load on the pilot plant is higher than the corresponding design load for the Henriksdal WWTP, year 
2040, see Table 2. In 2020, the inlet concentrations of nitrogen and phosphorous to the pilot were lower than 
normal from March onward. This resulted in a yearly average concentration of total nitrogen 17% lower than 
2019 and a total phosphorus concentration 26% lower than 2019. Also, at Henriksdal WWTP the inflow was 
lower than previous years, resulting in a load that was around 12% lower for nitrogen, 18% lower for 
phosphorus and 17% lower for BOD. This was presumably caused by the corona pandemic, leading to more 
people working from home and therefore fewer working people in the office areas dominating central 
Stockholm that are serviced by Henriksdal WWTP. 

In addition, incoming wastewater to the pilot has a higher temperature than incoming wastewater to 
Henriksdal. Previous years, the incoming wastewater was during some periods cooled in heat exchangers to 
compensate for this. However, due to continuous problems with clogging, cooling was during 2020 limited to 
the nitrate recirculation (flow from BR5 to BR1). The processes have been tested during cold inlet 
temperatures previous years. The heat exchanger was controlled to maintain a temperature in MT1 
corresponding to 1°C higher than inlet to Henriksdal, since temperature normally increases from inlet to 
biology in Henriksdal with about 1°C. The temperatures in the incoming wastewater to Henriksdal and to the 
pilot are presented in Figure 2. On average the temperature of the inlet water to the pilot was 19.0°C, which is 
2.2°C higher than the influent wastewater to Henriksdal (16.8°C). The daily average temperature in the pilot 



 Report B 2425 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled with compact 
sludge treatment – -pilot Henriksdal 2040, results from 2020 

 
 

 

16 
 

 

inlet varied between 12.8°C and 25.0°C. With cooling on the nitrate recirculation using the temperature in 
MT1, process temperature could be controlled to match the temperatures in Henriksdal WWTP +1°C. On 
average the temperature in MT1 was 17.8°C. 

 
Figure 2. Influent temperatures to the MBR pilot (dotted line) and Henriksdal WWTP (black line) together 
with temperature in the Membrane tank 1 (MT1) during 2020.  
[...]
The membranes were evaluated using several parameters described in this section. The membranes are 
operated in cycles with 15 minutes of permeate withdrawal and 1-minute relaxation (extended operational 
cycle, standard operational cycle is 10+1 minutes). The membrane performance parameters can be calculated 
as gross values (using only data from the 15 minutes of actual permeate withdrawal) or as net values (using 
average data from the full operation cycle, permeation and relaxation = 16 minutes). The gross values are 
higher than the net, however the net corresponds better to the average operation. All values for the 
parameters described below are given as net values in this report.  

Flux: Flowrate per membrane area, unit L/(m2·h). The flux is describing the load on the membranes. Flux is 
calculated as permeate flow divided by membrane area. 

TMP: Transmembrane pressure, unit mbar. The difference in pressure before and after the membranes, this 
can be compared to filter resistance if TMP can vary. TMP is the driving force for transportation through the 
membrane and measured using online pressure transmitters in the membrane tank and on the permeate pipe. 

Permeability: Flux per TMP, unit L/(m2·h·bar). Permeability is a measurement of how well a certain flux is 
withdrawn through the membranes. The permeability is gradually decreasing with time due to fouling.  

The permeability is affected by the temperature. Because of this, temperature compensated permeability 
(normalised to a standard temperature of 20°C) was used for evaluation. The normalisation equation is shown 
below and was provided by the membrane supplier. 

𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁 𝑝𝑝𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒 �
𝐿𝐿

𝑚𝑚2 ∙ ℎ ∙ 𝑏𝑏𝑏𝑏𝑏𝑏  𝑎𝑎𝑎𝑎 𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡 20°𝐶𝐶 � =  𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃 ∙ 𝜃𝜃(20−𝑇𝑇) 

where 𝑇𝑇 = 𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇;  𝜃𝜃 = 1.025 𝑖𝑖𝑖𝑖 𝑇𝑇 ≥ 20 °𝐶𝐶;𝑎𝑎𝑎𝑎𝑎𝑎 𝜃𝜃 = 1.033 𝑖𝑖𝑖𝑖 𝑇𝑇 < 20 °𝐶𝐶   
 
 



 Report B 2425 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled with compact 
sludge treatment – -pilot Henriksdal 2040, results from 2020 

 
 

 

32 
 

 

5.3.2 Sludge quality 
In addition to the parameters analysed at the external and internal laboratory as listed in Table 5 and Table 6 
above, a number of additional analyses were performed on the sludge from the RAS-deox. These included 
sludge volume index (SVI), Time To Filter (TTF), colloidal TOC (cTOC) and trash content. 

Sludge volume index (SVI) 
Sludge volume index was analysed according to APHA's standard method (2005) with dilution of the sludge 
as described by Svenskt Vatten (2010b).  

Time To Filter (TTF) and colloidal TOC (cTOC) 
TTF was analysed according to instructions from the membrane supplier. 25, 50 and 100 mL (TTF-25, TTF-50 
and TTF-100 respectively) of the sludge was filtered through 1.5-micron filter (particle retention 1.5 µm) and 
the filtration time was noted. The amount of colloidal TOC (cTOC) in permeate, was defined as the difference 
of TOC between the permeate and the filtrate after TTF-test. The filtrate was sent to the external laboratory for 
analysis with respect to TOC (mg/L) and compared to TOC analysis from daily composite sample in effluent 
(permeate). The concentration of colloidal TOC (cTOC) should be less than 10 mg/L (membrane supplier).  

Trash content 
The method for defining the trash content is described in detail in a previous report (Andersson et al., 2017). 
In short, the sludge is filtered through screens with different slot widths and the amount of trash captured in 
the screens is measured. This analysis was carried out in order to assure that particles larger than 2 mm, 
which could harm the membranes, would not accumulate in the treatment line. For a well-functioning 
process, the amount of trash content in the sludge, at a screen size of 2 mm, should not exceed 2 mg/L 
(according to the membrane supplier). 

5.3.3 Anaerobic digestion 
Organic degradation rate (ODR) 
The organic degradation rate (% of VSin) was calculated based on the mass flow of VS (kg VS/d) into the 
digester (mixed sludge, MS) and out of the digester (digested sludge, DMS) using the equation below: 

𝑂𝑂𝑂𝑂𝑂𝑂 = (𝑉𝑉𝑉𝑉𝑀𝑀𝑀𝑀−𝑉𝑉𝑉𝑉𝐷𝐷𝐷𝐷𝐷𝐷)
𝑉𝑉𝑉𝑉𝑀𝑀𝑀𝑀

  

Specific biogas and methane production 
The specific biogas production was calculated in two ways, either based on the amount of VS that was fed to 
the digester, VSin, or the amount that was degraded in the digester, VSdeg. The values that are primarily 
evaluated in this report is m3/kg VSin, which was calculated using the daily biogas production (m3/d) divided 
by the amount of VS fed to the digester per day (VSMS). The specific methane production was calculated in the 
same way, but the daily biogas production was multiplied with the percentage of methane in the gas.  

Theoretical biogas production 
Periodically there has been problems with the accuracy of the gas flow meters. Therefore, the theoretical 
biogas production was calculated as a reference to control and sometimes replace the measured values. 
Theoretical biogas production was calculated by multiplying the amount of degraded VS per day with a 
factor. For biogas the factor was 0.8 m3/kg VSdeg. The factor was based on results from previous trials and 
corresponded well with values foud in literature.  



 Report B 2425 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled with compact 
sludge treatment – -pilot Henriksdal 2040, results from 2020 

 
 

 

33 
 

 

6 Results and discussion 

6.1 Primary treatment 
Trial J F M A M J J A S O N D 

37% increased inflow             

Imitation of first phase operation of full-scale              

6.1.1 Inlet screen 
Different punch hole screens, from 2 mm to 6 mm, have been used for the initial screening since the start of 
the project. Since 2017 a 6 mm size was been used to increase the primary sludge production which was 
required to meet the design load for the sludge pilot. As Figure 9 indicates, inlet suspended solids 
concentrations corresponded, after that change, well to data from Henriksdal WWTP, especially during 2017 
and 2018. During 2019, there were frequent maintenance work done in the Henriksdal digesters, which 
include that the sludge is emptied into the inlet channel where the inlet pumps to Hammarby Sjöstadsvek are 
located.  This resulted in higher suspended solids concentrations in the pilot inlet compared to Henriksdal 
(and previous years). Figure 9 shows that the inlet SS-concentration to the pilot decreased in 2020 although the 
6 mm screen was used. The main contributing factor was considered to be the corona pandemic which 
resulted in less people in the central parts of Stockholm, from where the wastewater to the pilot originated 
(Danviken inlet). 

  
Figure 9. Incoming SS-concentration to the pilot after passing through 2-, 3- or 6-mm punch hole screens 
and to Henriksdal (3-mm step-screen). 

 

0

100

200

300

400

500

2014 2015 2016 2017 2018 2019 2020

m
g 

SS
/L

SS in incoming wastewater

Pilot 3 mm Pilot 2 mm Pilot 6 mm Henriksdal



 Report B 2425 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled with compact 
sludge treatment – -pilot Henriksdal 2040, results from 2020 

 
 

 

34 
 

 

6.1.2 Efficiency of primary settler 
The primary settling volume in the pilot (3.3 m3) and its capacity, is smaller than it should be (design value 4.5 
m3). This results in a poor reduction of solids and organic material compared to Henriksdal WWTP, and 
insufficient primary sludge production. The reduction rate over the primary settler is showed Table 9 and 
Figure 10 below. During 2020, two additional aspects affected the efficiency of the primary settler. First, the 
inflow to the pilot was high, 4.4 m3/h compared to the design average flow of 3.2 m3/h. This resulted in a 
shorter reaction time for phosphorous coagulation as well as shorter settling times and thus even lower 
reduction compared to previous years, but higher total primary sludge production. Second, the corona 
pandemic affected the composition of the influent wastewater resulting in lower inlet concentrations.  

Table 9. Reduction over the primary settler and primary sludge production in the pilot compared to 
Henriksdal WWTP 2020 and the future design of Henriksdal WWTP. 

Parameter 2020 2019 2018 2017 
Henriksdal 

WWTP 2020a 

Design future 
Henriksdal 

Inflow (m3/h) 4.37 3.56 3.50 3.40 12 400 22 000 
PE (1 PE = 70g BOD7/d) 292 352 318 314 850 000 1 600 000 
Reduction of SS 32% 36% 35% 37% 56% 60% 
Reduction of BOD7  19% 27% 25% 30% 54% 50% 
Reduction of TP  8% 12% 10% 14% 33% 40% 
Reduction of TN  0% 4% 1% 4% 2%b 10% 
Reduction of TOC  10% 20% 18% 17% 37% - 
PS-production (kg TS/d) 21.7 18.5 16.1 13.1 61 000c 115 000 
PS-production (g TS/PE/d) 74 53 51 42 73 72 
a) At high flows Enhanced Pre-Precipitation using Al3+ is used for half of the primary clarifiers.  
b) New sampling point for the Sickla inlet (SIN), no longer including the reject water from digested sludge dewatering. 
c) Based on uncertain TS-measurements. 

Higher concentrations of solids, organic material and nitrogen after the primary settler than in incoming 
wastewater have been observed at certain times, mainly after w45 (Figure 10). No obvious cause could be 
identified, but the installation of new samplers during this period may partly be responsible. This aspect will 
be further investigated.  

 
Figure 10. Reduction of SS over the primary settler after a 6 mm screen. 

 

0

15

30

45

60

75

90

105

120

0

50

100

150

200

250

300

350

400

w
1

w
3

w
5

w
7

w
9

w
11

w
13

w
15

w
17

w
19

w
21

w
23

w
25

w
27

w
29

w
31

w
33

w
35

w
37

w
39

w
41

w
43

w
45

w
47

w
49

w
51

w
53

%
 re

du
ct

io
n,

 in
flo

w
 m

3 /d

m
g 

SS
/L

Flow and SS reduction over primary settler

inflow SS reduction SS in SS out



 Report B 2425 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled with compact 
sludge treatment – -pilot Henriksdal 2040, results from 2020 

 
 

 

35 
 

 

6.1.3 Screen and sieve – effect on trash content  
During 2020 the pilot line was operated with a 6 mm punch hole inlet screen (see 6.1.1 Inlet screen) and at first 
a 0.6 mm, and later a 2 mm, mesh fine sieve before the biological treatment. Over the years, different screen-
sieve configurations have been tested. In order to monitor the amount of particles, fibres and hair that 
accumulate in the activated sludge with potential to cause problems in the membrane tanks, analysis of trash 
content (see 5.3.2 Sludge quality) was made. Results are presented in Table 10.  

The results from previous years have been consistent when the 6 mm + 0.6 mm screen/sieve configuration was 
implemented. In addition, visual inspection of the membrane cassettes in 2018 showed very little build-up of 
trash, indicating that the measured values are accurate. On June 24th, 2020, the 0.6 mm fine sieve before the 
biological treatment was replaced with a 2 mm fine sieve. The 0.6 mm sieve was initially selected (instead of 
the recommended 2 mm) to provide further protection of the membranes and to evaluate the amount of 
screenings removed by the fine sieve. Not much material was removed by the sieve and the trash-content in 
the sludge was low which led to the conclusion that larger hole size, which is preferable from a hydraulic 
point of view, can be used. In July the 0.6 mm drum was changed to one with 2 mm holes, which is the size 
that will be used in the full-scale plant. Surprisingly, the measurements from 2020 indicate less amount of 
trash content in the sludge although both screen (6 mm) and sieve (2 mm) are the largest sizes tested.  

Table 10. Trash content in waste activated sludge (WAS) with various sieve-configurations. According to 
the membrane supplier, the trash content with a 2 mm sieve should not exceed 2 mg/L. 

Sieves and hole size Dates 
No of 

analyses 
1 mm sieve 

mg/L 
2 mm sieve 

mg/L 
3 mm screen at inlet pump Dec 2013 2 11.6 ± 5.4 1.0 ± 0.7 
2 mm fine screen at inlet pump Nov 2016 – Feb 2017 4 6.4 ± 2.4 1.1 ± 0.7 
6 mm screen at inlet pump and  
0.6 mm fine sieve before biology 

Mar 2017 → Dec 2017 8 4.1 ± 3.8 0.6 ± 0.3 

6 mm screen at inlet pump and  
0.6 mm fine sieve before biology  May 2017 → Dec 2017 6 2.2 ± 1.6 0.6 ± 0.3 

6 mm screen at inlet pump and  
0.6 mm fine sieve before biology 

Jan 2018 → Nov 2018 6 2.0 ± 1.1 0.6 ± 0.5 

3 mm screen at inlet pump and  
0.6 mm fine sieve before biology Dec 2018 – Mar 2019 1 2.3 2.0 

6 mm screen at inlet pump and  
0.6 mm fine sieve before biology 

Apr 2019 – Dec 2019 2 5.1 ± 5.4 1.5 ± 2.0 

6 mm screen at inlet pump and  
0.6 mm fine sieve before biology Jan 2020 – June 2020 1 0.4 0.2 

6 mm screen at inlet pump and  
2 mm fine sieve before biology 

July 2020 – Dec 2020 3 1.4 ± 0.5 0.3 ± 0.2 

6.1.4 Pre-treated wastewater 
The quality of the pre-treated wastewater (PTW) is presented in Table 11. The concentrations measured in the 
pilot were significantly lower compared to previous years, however still higher than the corresponding 
concentrations measured in Henriksdal WWTP for SS, BOD7 and TP. This is mainly due to the poor 
performance of the primary settler and was also observed previous years. The concentrations of SS, BOD7 and 
TP in pre-treated water were also higher in the pilot than the design values given for the future plant, which 
though are relatively low since they are determined a weighted average between Henriksdal WWTP and 
Bromma WWTP, and Bromma WWTP has a diluted inflow.  



 Report B 2425 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled with compact 
sludge treatment – -pilot Henriksdal 2040, results from 2020 

 
 

 

36 
 

 

The concentrations of nutrients and organic matter in pre-treated wastewater will affect the biological 
treatment, including WAS production (and thereby SRT and the amount of phosphorus assimilated in 
sludge), pre-denitrification capacity and the need for simultaneous precipitation. The difference in 
concentrations between the pilot and the future Henriksdal design thereby will affect comparison of the 
evaluation parameters related to these aspects. It can be noted that the iron dosage in the primary settler was 
low in the pilot compared to the full-scale and the future Henriksdal design. This is due to enhanced 
biological phosphorus removal (EBPR), which is described in chapter 6.3. 

Table 11. Data on PTW from the pilot compared to data from Henriksdal 2020 and the design data for the 
future Henriksdal WWTP. 

Parameter Value Pilot 2020 
Value Henriksdal 

2020 
Design future 

Henriksdal 
Value pilot/ 

Design future H-dal  
Pre-treated wastewater (PTW) – into biological treatment 
SS (mg/L) 145 ± 50 135 113 128% 
BOD7 (mg/L) 159 ± 35 99 108 147% 
TN (mg/L) 39 ± 5 39 33 118% 
TP (mg/L) 4.2 ± 0.8 3.3 3.0 140% 
Fe (mg/L) 5.8 ± 1.9 10.4 12 48% 
Alkalinity (mg/L) 251 250 250 100% 
BOD7/TN (mg/mg) 4.1 2.5 3.3 124% 

6.2 Nitrogen removal 
Trial J F M A M J J A S O N D 

Cooling in the biology             

Glycerol as carbon source             

Ethanol as carbon source             

Imitation of first phase operation of full-scale             

Reject water recirculation to pre-aeration             

Reject water recirculation to RAS-deox             

Nitrogen concentrations in the incoming water to the biological treatment (PTW, primary treated water) and 
in the effluent are presented in Table 12. On average the effluent total nitrogen concentration was 3.9 mg/L. 
Four out of 53 weekly composite samples were above the target concentration of 6 mg N/L. The reduction of 
total nitrogen over the biological treatment step was 90%. 

Table 12. Nitrogen concentrations in primary treated water (PTW) and effluent during 2020. 
Parameter Limit Average Min Max No. of weekly samples 
TN PTW (mg/L) - 39 28 52 53 
TN EFF (mg/L) 6 3.9 1.7 11.0 53 

Effluent nitrogen concentrations as weekly composite samples are presented in Figure 11. During most of the 